- B
Parking Brake

20000287 § |
20000033

20000031

11001435

B I e—"

70036401

20000573
e

20001801 §

F5 K5 vy BE | HoduEHER YIkHES
Item No. Part No. Description Q’ty | Remarks or Series No. Code No.
A | JP300-530000-G00 f,ffdfé s A 1 11009866
1 THN-060 fF4E4E Lever 1 1100986601
2 21235-52171G HLEZE Bracket 1 1100986602
3 THN-070 SF3L48 Pin ) 1100986603
4 THN-900-00 PR S Link 1 1100986604
5 THN-40-00 FHEER S Shaft 1 1100986605
6 THN-070 Pk Pin 2 1100986606
7 THN-600 A4k Rod 1 1100986607
8 THN-500 24T Stud 1 1100986608
9 THN-111 PATTH Overhead 1 1100986609
10 | THN-200 #3% Spring 1 1100986610
11 | THN-110 FHik Grip 1 D N Sy 1100986611
12 | GB308-84 £NEK & 6 Ball 1 20002386
13 | GB97.1-85 #4[8 8 Washer 6 20000034
14 | GB896-86 48 8 Ring 3 20003469
15 | THN-098A FRAZER Stopper 1 1100986612
.16 | THN-101 FAHAFE Grip seat 1 1100986613
17 | GB5785-86 424 M10X 45 Bolt 1 20001046
18 | 25785-52261 B Spacer 1 1100986614
19 GB93-87 [ 10 Washer 1 20000003
20 | GB802-88 Y2 M10 Nut 1 20002234
21 THN-050A 728 B X Bracket 1 1100986615
22 | GB97.1-85 #\[& 10 Washer 7) 20000686
23 | GB93-87 #4F 10 Washer 2 20000003
24 | GB5783-86 Eﬁ%ﬁ’;ﬁ; 3 20000090
Pt
25 14RH-707000 i’gﬂ fs?flﬁﬁ . 1 70017272
26 | GB97.1-85 #F8 3 Washer 2 20000721
27 GB5783-86 B24#£ M3 X 30 Bolt 2 20002132

-43-




A 25 I3 B 75 %] SRR HE | SERERER
Fig. 25 Brake Pedal tem No. Part No. Description Q’ty | Remarks or Series No.
B e 8 |1 1»300-521000-000 ﬁ‘ﬁﬁ?@ 1
2 | Qvitosic01-000 | = 2
3 | JP300-520001-000 gﬁg 1
4 | N163-512001-000 ;’i‘%egﬁal%{ubber 1
5 | GB6171-86 e T ooty 2 20000287
6 | GB5783-86 ) 1 20000033
7 | GB6170-86 iy 1 20000031
g | 1231-Goo ﬁﬁgﬁ ks 2 11001435
o | sp300-522000000 | 1 70036401 1 ‘
10 | GB5783-86 Lt 2 20000573 | '
11 | GB1152-89 gﬁs I;’Igip ole M6 2 . 20001801

B e

42-



HFHERA
Brake control

T“ismnw
.‘-'f

SN

'003641507 &
003641508

003641510 §
003641511

70036418 |

03641512
20000031

103641513

'03641514
0034520
0034521

0000090

J000035

s (%) 2 ¥E | KESERER VLT
Item No. Part No. Description Q’ty | Remarks or Series No. Code No.
Ty e HB8X28
21 GB882-86 Pin B8 X 28 1 20001610
‘, 28
22 GB97.1-85 Washer 8 1 20000034
FFO4H 3X20
23 GB91-86 Pin 3 X 20 1 20000466
—won | AR
24 JP300-524001 — %00 Bl seservoir 1 70036405
W HIBRE
25 GB7127-86 $9.5X17X330 1 20005077
Oil pipe
XU 22 31 5
26 Q672-19-G00O Tube clip 2 11001699
X5
27 JP300-520002-000 Bracket 1 70036407
B M6X 12
28 GB5783-86 Bolt M6 X 12 1 20000573

3641515

41-




-40-

24 HIFHRA FE r’E £ WR | AEsEREL e Y
Fig. 24 Brake control [tem No. Part No. Description Q’ty | Remarks or Series No. Code No.. Fig, 24
Rl HZh BR (BT 1—16) ot
A | JP300-525000-000 | Nrocier clinder 1 Total 1-16 7003641
1 CKM3/4-3505011B | &4 Cylinder body 1 7003641501
2 Q43022 1FZh¥F Ring, stopper 1 7003641502
3 | NOPART NO. ¥5E Piston 1 7003641503
KL ;
4 | NOPART NO. Gils hesondany 1 70036415047
HWEEB
5 NO PART NO. S 1 7003641505,
EA A
6 | NOPART NO. L ey 1 7003641506 /
7 NO PART NO. % PE Seat, spring 1 7003641507 4 i
8 | NOPART NO. % Spring 1 7003641508 i
9 CKM3/4-3505040 | VJWTi& Valve, check 1 7003641509
10 | CKM3/4-3505012 | IS Seat, valve 1 7003641510
11 | CKM3/4-3505015 | £&%"5 Boots 1 7003641511
HEA -
12 | JP300-523001-000 | o push 1 70036418
13 | NO PART NO. % H Clevis 1 7003641512
14 | GB6170-86 25} M8, Nut 1 20000031
WO
15 | NO PART NO. S 1 7003641513
KEHE
16 | NO PART NO. L e 1 7003641514
: L HlzhmE
17 | JP300-512000-000 | Broke bine, left 1 70034520
fFIzhmE
18 | JP300-511000-000 | B "rine, right 1 70034521 .
R M10X35
19 | GB5783-86 Bolt M105X35 y) 20000090
$Z2 £ M10
20 | GB6170-86 Nut M10 2 20000035
REBEBE
K1 | NOPART NO. i 1 INC. 2-8,11 7003641515



